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Patient [dentification Sticket

( j“C" I ]Cl\.

~

Risk factors for bleeding:
History of Gl bleeding (not peptic ulcer disease WITHOUT bleeding).
Hypertension
Cerebrovascular discase
Ischemic Stroke
Heart Failure
Renal Insufficiency

Concurrent aspirin and/or clopidogrel (Plavix")

Age greater than 75 years

o

Recent major surgery

Thrombotic Risk

A. Low Thrombotic Risk
Atrial fibrillation WITHOUT:

a. history of severe left ventricular dysfunction (ejection fraction less than 25%)

iii. Deep vein thrombosis (DV'I') prophylaxis

iv.

b. clinically significant rheumatic heart disease

previous thrombembolic events within the past 6 months

c
d. cardioversion in the last month
¢

bioprosthetic heart valve
f. severe left atrial enlargement
More than one month since arterial thromboembolism

More than 3 months sin

B. High Thrombotic Risk

.
iv.

References:

Gulseth PharmD. Michael.

Atrial fibrillation WITH:

¢ DVT or pulmonary embolism

a. history of severe left ventricular dysfunction (¢jection fraction less than 25%)

b. clinically significant rheumatic heart disease

¢. previous thrombembolic events within the past 6 months

d. cardioversion in the last month

e. bioprosthetic heart valve

f. severe left atrial enlargement
Less than one month since arterial thromboembolism
Mechanical heart valves
Less than 3 months since DVT or pulmonary embolism

Managing Anticoagulation Patients in the Hospital. 2007: 58-61.

American College of Chest Ph) sicians. Antithrombotic and Thrombolytic Therapy: American College of Chest

Physicians Evidence-Based Clinical Practice Guidelines (8" Edition).

CHEST 2008: 133:174S-176S

Form.#

HO0730

Page 2 of 2

Warfarin (Coumadin) Anticoagulation Reversal
Orders







Asthma Action Plan

DATE: / / PATIENT NAME

WEIGHT: EMERGENCY CONTACT PHONE
HEIGHT: PRIMARY CARE PROVIDER/CLINIC NAME PHONE
DOB: / / WHAT TRIGGERS MY ASTHMA

Baseline Severity

Best Peak Flow

Always use a holding chamber / spacer with/without a mask with your inhaler. (circle choices)

DOING WELL

GREEN ZONE

Step 1: Take these controller medicines every day:
m No cough or wheeze MEDICINE HOW MUCH WHEN
m Can work/exercise easily
m Sleeping all night

Peak Flow is between:

and Step 2: If exercise triggers your asthma, take the following medicine 15 minutes before exercise or sports.
80-100% of personal best MEDICINE HOW MUCH
You have ANY of these:
Difficulty breathing Step 1: Keep taking GREEN ZONE medicines and ADD quick-relief medicine:
Coughing puffs or 1 nebulizer treatment of
Wheezing Repeat after 20 minutes if needed (for a maximum of 2 treatments).

Tightness in chest

Difficult to work/exercise ~ §tep 2: Within 1 hour, if your symptoms aren't better or you don't return to the GREEN ZONE,
Wake at night coughing take your oral steroid medicine and call your health care provider today.

Peak Flow is between:
and Step 3: If you are in the more than 6 hours,
or your symptoms are getting worse, follow RED ZONE instructions.

50-79% of personal best

RED ZONE EMERGENCY GET HELP NOW!

Step 1: Take your quick-relief medicine NOW:

MEDICINE HOW MUCH
B Trouble walking or talking
m Lips or fingernails or 1 nebulizer treatment of
are grey or bluish AND

Peak Flow is between:  Steép 2: Call your health care provider NOW
and AND
Go to the emergency room OR CALL 911 immediately.

Below 50% of personal best

DATE: / / MD/NP/PA SIGNATURE
FOLLOW-UP APPOINTMENT IN AT PHONE

© 2009 Minnesota Department of Health



Asthma Action Plan

DATE: / / PATIENT NAME

WEIGHT: PARENT/GUARDIAN NAME PHONE
HEIGHT: PRIMARY CARE PROVIDER/CLINIC NAME PHONE
DOB: / / WHAT TRIGGERS MY ASTHMA

Baseline Severity

Best Peak Flow

Always use a holding chamber/spacer with/without a mask with your inhaler. (circle choices)

GREEN ZONE  DOING WELL

Step 1: Take these controller medicines every day:

= = MEDICINE HOW MUCH WHEN
m No cough or wheeze
m Can work/play easily
m Sleeping all night
Peak Flow is between:
and Step 2: If exercise triggers your asthma, take the following medicine 15 minutes before exercise or sports.
80-100% of personal best MEDICINE HOW MUCH
You have ANY of these:
B Step 1: Keep taking GREEN ZONE medicines and ADD quick-relief medicine:
Coughing puffs or 1 nebulizer treatment of
Wheezing Repeat after 20 minutes if needed (for a maximum of 2 treatments).

Tightness in chest

Cannot workiplay €asily  gtep 2: Within 1 hour, if your symptoms aren’t better or you don’t return to the GREEN ZONE,
Wake at night coughing

take your oral steroid medicine and call your health care provider today.
Peak Flow is between:
and Step 3: If you are in the more than 6 hours,
50-79% of personal best or your symptoms are getting worse, follow RED ZONE instructions.

GET HELP NOW!

RED ZONE EMERGENCY

Step 1: Take your quick-relief medicine NOW:

MEDICINE HOW MUCH
B Medicine is not elplng
m Trouble walking or talking or 1 nebulizer treatment of
m Lips or fingernails AND

are grey or bluish
Step 2: call your health care provider NOW

AND
Go to the emergency room OR CALL 911 immediately.

Peak Flow is between:

and

Below 50% of personal best

This Asthma Action Plan provides authorization for the administration of medicine described in the AAP.
This child has the knowledge and skills to self-administer quick-relief medicine at school or daycare with approval of the school nurse.

DATE: / / MD/NP/PA SIGNATURE

This consent may supplement the school or daycare's consent to give medicine and allows my child's medicine to be given at school/daycare.
My child (circle one) may / may not carry, self-administer and use quick-relief medicine at school with approval from the school nurse (if applicable).

DATE: / / PARENT/ GUARDIAN SIGNATURE
FOLLOW-UP APPOINTMENT IN AT PHONE

© 2009 Minnesota Department of Health






ADULT SEVERE OBSTRUCTIVE LUNG DISEASE NEBULIZER ORDERS

DATE/TIME NOTED

1. Start with Albuterol 2.5mg/3ml Neb. ASAP Starting time:
(This treatment serves as time zero.) time zero
2. Time: 30 minutes Albuterol 2.5mg unit dose via nebulizer
3. Time: 1 hour Albuterol/Ipratropium 0.5 mg/3 ml (Duoneb) via nebulizer
4. Time: 2 hours Unit dose Albuterol 2.5 mg/3 ml via nebulizer
From this point, nebs are given every three (3) hours in the following sequence.
5. Duoneb

6. Unit dose Albuterol
7. Duoneb
8. Unit dose Albuterol

9. Continue this sequence, one nebulizer treatment every three hours, until the order is
re-written.

Signature Date / Time
(umber: Adult S Obs ive L
e il Severe Oheustive Ling (T
Page | of 1













Altering Insulin dosing

Ensuring consistent dosing of insulin is important in the overall care of the patient. It decreases
episodes of hyperglycemia and hypoglycemia and studies have shown significant decrease in mortality
and morbidity associated with improved control of blood sugars.

Administering a different dose

e Adecreased dose of Insulin should be considered if blood sugar (BS) is low (<100) or high (>300).
e |f BS<70, Insulin should be held until after discussion with provider (follow hypoglycemic/Insulin
protocol)

e |f BS>350, should discuss with provider possible additional Insulin.

e If BS consistently (more than 6x/week) >250, BS should be reviewed by provider when next on-
site.

Different timing of dose

e |f patient does not receive Insulin within 1 hour either before or after a meal, it should be held
until the next dose.

e |f patient is out of the building and then returns and is given a meal, Insulin should be
administered within 30 minutes of eating, unless the next dose of Insulin is within 4 hours, then
discuss with provider

Holding Insulin

e |f patient is not eating and has BS<110 short acting insulin should be held, if BS is consistently
less than 100 then provider should be notified during next rounding day to make adjustments in
long acting Insulin.












Standing House and Protocol Check list Order

Standing House Orders

Blood Sugar Management Protocol

Bowel protocol

I:I Bladder Management Protocol

IV Line Management Protocol

After Hours INR Coverage Protocol

Wound Care Protocol

Provider Signature: Date:

Patient name/Sticker

Room: DOB:

Nurse Review___ (Initials)
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STANDING ORDERS for TRANSITIONAL CARE

The following standing orders are applicable for patients of medical teams in

designated transitional care centers. These orders are to be used instead of

facility standing orders. When any standing orders are initiated by facility

staff, results are to be communicated to the NP/MD the next working day.

Discontinue standing house orders from previous facility

After business hours and all day on weekends and holidays, contact the on-call staff with:
1) Critical patient care issues that need to be addressed prior to the next NP/MD

visit

2) Clarification of admission orders that represent critical concerns

Otherwise contact the primary care team on the next business day

Admission to Facility
e Initial vitals, including height and weight documented in the chart
e Daily vital signs (TPR, BP and O2saturation) for 3 days
o  Weekly weights for patients without CHF unless
directed
For patients with CHF
Daily weights
Call for weight gain >2.5# in 48 hours or 5 # above admission
weight o

o Assess lung sounds, peripheral edema, and respiratory
effort daily
e Physical therapy, Occupational therapy and/or Speech therapy to
evaluate and treat as indicated
e Administer facility mental status testing and PHQ9
section of the MDS.
e Administer two-step Mantoux unless history of TB or
positive PPD.

e [f PPD has been positive or contraindicated, a negative chest x-ray within three
months in advance of admission or within 72 hours after admission is required.
Call results to NP/MD next business day unless results are abnormal. Obtain copy
of CXR report to document “active TB negative” status.

e Per CDC guidelines may administer influenza vaccine to patients who have not
already received it unless contraindicated (i.e., temp> 100° F, allergy to eggs or
influenza vaccine)

e Per CDC guidelines may administer Pneunovax to patients that have not
already received it unless contraindicated.

Diet

e  When specific diet orders are not present, the nurse or dietitian may
initiate a diet that conforms to the facility's dietary options and best
meets the patient's needs

e 2 Gm sodium diet for all admissions with CHF as an active diagnosis

e May change diet to house equivalent

e [f patient has a feeding tube, administer 150 ml free water q 8 hours via
feeding tube unless directed otherwise

Copyright 2012. LTC Professionals, PLLC



Medications
Initiate self-administration of medication (SAM) evaluation when there is a question
regarding the patient's ability to self-administer meds; include Lovenox, insulin and blood
lucose
l%atient may keep multi-dose inhalers, nitroglycerin tablets and eye drops at bedside
for SAM after patient demonstrates ability to safely self-administer the specific
medication.
Comfort
e Acetaminophen 650 mg Q 4 hours PRN pain
0 (notfever - call NP/MD for all new fever episodes)
o All patients -acetaminophen not to exceed 3 grams per 24 hours regardless
of admission orders
e (epacol (or therapeutic equivalent) (regular or sugar free) 1 lozenge dissolved
in mouth q 2 hours PRN for sore throat
Apply ice for 20 min gid PRN to injuries with inflammation
Preparation H or Anusol ointment (or therapeutic equivalent) per package
instructions PRN after bowel movement for hemorrhoid pain
e Lidocaine 1% 1.8 ml as a diluent with IM Rocephin PRN for local anesthesia
Respiratory
e Guaifenesin (plain) 2 tsp PO q 6 hours PRN for upper respiratory symptoms
(expectorant) Albuterol 2.5 mg NEB x one dose PRN for dyspnea or wheezing
AND call NP/MD with a nursing assessment
e (02 vianasal cannula 1-4 L per minute PRN for dyspnea, hypoxia (02 saturation
<88%) or acute angina AND call NP/MD with a nursing assessment
e May initiate 02 weaning per nursing judgment to keep 02 sats >88%; monitor 02
saturations q shift X 3 days after oxygen is discontinued, including one 02
saturation during night-time sleep In patients with a tracheostomy, initiate trach
care per facility protocol, suction PRN, and use a trach dome when 02 is indicated
Cardiovascular
e Nitroglycerin 0.4 mg SL PRN for chest pain or other signs/symptoms of acute
angina; may repeat q 5 minutes x 2
e If chest pain/acute angina is not relieved after two doses of nitroglycerin,
call 911 unless contrary to advanced directives; notify NP/MD immediately.
Indigestion
e Antacid (facility stock) 30 ml PO qid PRN
Note -magnesium-based products are contraindicated for renal
patients Tums (or therapeutic equivalent) 500 mg 1 tab PO
(chewable) qid PRN
Sleep
e Institute 3 day sleep record by nursing staff
Cerumen
e Debrox or mineral oil 3 drops to affected ear bid x 3 days
e Gently irrigate affected ear canal with tepid H20 on 4th day

e Repeatxlifindicated and update NP/MD

MD/NP provider

Copyright 2012. LTC Professionals, PLLC



Blood Sugar Management Protocol

e [nitiate meal time and bedtime blood glucose (BG) monitoring upon admission
X 7 days for ALL diabetic patients unless admitting orders specify otherwise

e Notify NP/MD if two blood glucose results are < 70 or > 400 in a 24 hr period
and/or condition change. If no condition change notify during next business day.

e Ifnot specified: no coverage with insulin at HS
Hyperglycemia (BG > 200)

e Administer NovoLog insulin < 15 minutes before the meal due to rapid onset of action
Use the following sliding scale when a sliding scale is ordered but dose is not
specified.

Blood glucose > 450 12 units subcutaneously (sc)
Blood glucose 400 -450 10 units sc

Blood glucose  350-399 8 units sc

Blood glucose 300 -349 6 units sc

Blood glucose  250-299 4 units sc

Blood glucose  200-249 2 units sc

Blood glucose <200 0 units

Hypoglycemia (BS < 70)
If patient is symptomatic, conscious, and able to swallow or has a feeding tube:
Administer 6 oz. fruit juice, milk, regular pop, or other high carbohydrate
beverage (i.e., Ensure, Boost) orally or via feeding tube

e Repeat BG after 10 minutes; if < 70, repeat above intervention

e Repeat BG again in 10 minutes; if< 70 and equipment is determined to
be functioning accurately, administer tube of Glucose Gel
If BG remains < 70 on a fourth test, notify NPIMD
If patient is unresponsive or unable to swallow and does not have a feeding
tube: o Administer Glucagon 1 mg IM

e Repeat BG after 10 minutes; if < 70 and patient still unresponsive, repeat
Glucagon and notify NP/MD immediately.
Call 911 while waiting for NP/MD response.
If BG remains < 70 but patient is conscious, initiate interventions for the
conscious patient

e Communicate occurrence of any hypoglycemic event to NP/MD the next working
day

MD/NP provider

Copyright 2012. LTC Professionals, PLLC



Bowel Management Protocol

Bowel: Diarrhea

Perform rectal check for impaction

If impacted follow guidelines for

constipation If not impacted:

Stop all cathartic (constipation) related meds and
observe If diarrhea continues:

e Send stool specimen for C. diff toxin A
and B

Initiate clear liquid diet for 24 hours
Notify NP/MD of the change in condition

Bowel: Constipation

Perform rectal check for impaction

Encourage 2,000 ml daily fluid intake unless
contraindicated Dietary to initiate high fiber diet or
supplements

Order: Senna S 1 tab po bid prn

If no BM x 1 day then schedule Senna S 1 tab po bid

If no BM x 2 days start Miralax 17gm po g d

If no BM x 3 days then Bisacodyl suppository 10 mg PR every 3 days PRN

Fleets enema PR every 3 days PRN if no results from suppository, do not use in
renal failure or renal insufficiency)

MD/NP provider

Copyright 2012. LTC Professionals, PLLC



Bladder Management Protocol

e Discontinue urinary catheter unless the admitting H & P indicates a diagnosis of
neurogenic bladder, prostate hypertrophy with obstruction or urinary retention. If
placed for wound management call before removing.

e After removing the catheter:

e Assess voiding q 6 h with bladder scan or history

e If PVR is > 250 cc on scan, no voiding in 6 hours, nursing assessment by
palpation of full bladder, or patient uncomfortable: straight catheter

Ok to use lidocaine jelly 2% catheter lubricant
Continue striaght catheter q 6 hrs until patient voiding spontaneously

e (Care of the indwelling catheter

e Do notirrigate

e Change chronic catheter q month, use same catheter and balloon size that
patient has had placed previously

e (Change catheter bag q week

e Change PRN for leaking or decreased urinary output with similar
sized catheter Change catheter and tubing prior to obtaining a
UA/UC

e Ensure bag is not touching the flow

e May attach leg bag when patient is up, reattach straight drainage when in bed

MD/NP provider

Copyright 2012. LTC Professionals, PLLC



IV Line Management Protocol

¢ Initiate routine IV line and site care per facility protocol

e May replace peripheral line per facility protocol or pm for site
infiltration or phlebitis

e May DC PIV site if no indication for use. DO NOT remove PICC
or central lines without consulting MD/NP.

e PICC line to be used for all antibiotics greater than 5 days

e PICC line insertion by IV team

e CXR for placement

e Once placement confirmed by IV nurse or provider may use for
infusion

e OKto use PICC line for blood draws

e Flushes per Omnicare IV protocol

MD/NP provider

Copyright 2012. LTC Professionals, PLLC



After Hours INR Coverage

WEEKENDS and AFTER 5:00 PM INR Protocol

Coumadin Management-DVT or PE or CVA or A fib
INR Goal 2.0-3.0

INR <2.0 Call on-call for further directions
INR 2.0-3.0 Give same Coumadin dose-Notify primary MD/NP for
further INR/Coumadin orders.
INR 3.0-5.0 Hold dose of Coumadin-Check INR in AM, call primary
MD/NP with results (on-call staff if primary MD/NP is not available) for
INR/Coumadin orders.
INR >5 Call on-call staff for further directions.

*If INR draw is missed give same dose of Coumadin, check INR in the morning

WEEKEND and AFTER 5:00 PM INR Protocol

Coumadin Management-Joint Replacement Prophylaxis
INR Goal 1.8-2.5
INR <1.8 Call on-call staff for further directions

INR 1.8-2.5 Give same Coumadin dose-Notify primary MD/NP in the AM (on-
call staff if primary MD /NP not available) for further INR/Coumadin orders.

INR 2.5-5.0 Hold dose of Coumadin-Check INR in AM, contact primary MD/NP
with results (on-call staff if MD/NP not available) for INR/Coumadin orders

INR >5.0 Call on call staff for further directions

*If INR draw is missed give same dose of Coumadin, check INR in the morning

WEEKEND and AFTER 5:00 PM INR Protocol

Coumadin Management-Mechanical Heart Valve
INR Goal 2.5-3.5

INR <2.5 Call on-call staff for further directions
INR 2.5-3.5 Give same Coumadin dose-Notify primary MD/NP in the AM (on-
call staff if primary MD /NP not available) for further INR/Coumadin orders.
INR 3.5-5.0 Hold dose of Coumadin-Check INR in AM, contact primary MD/NP
with results (on-call staff if MD/NP not available) for INR/Coumadin orders.
INR >5.0 Call on-call staff for further directions

*If INR draw is missed give same dose of Coumadin, check INR in the morning

MD/NP provider
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LTC Professionals STANDARD SNF WOUND CARE PROTOCOLS®

PREVENTION BASICS

STAGE 1 or DEEP TISSUE
INJURY (Intact Skin)

STAGE 2

(Pressure Sores)

STAGE3 & 4

(Pressure Sores)

UNSTAGEABLE, DISEASE &

TRAUMA WOUNDS

DO:

o Complete Braden & Comprehensive
Assessment

e Reposition at-risk residents per
individual sitting and lying intervals

e Daily skin inspections with cares

e Weekly skin inspections by LPN or
RN include measurements

e Minimize exposure to moisture
(incontinence, perspiration,
drainage etc.)

e Moisturize dry skin

e Minimize shear and friction through
(proper positioning, transferring &
turning techniques, protective
dressings, skin sealants or corn
starch)

e Use moisture barriers

e Consult with Dietary and Therapy
departments to enhance care
continuity

e Pay attention to nutrition &
hydration

e Facilitate mobility through activity,
ROM exercises and positioning

e Use pressure reduction devices in
bed, chair and wheelchair

e Use positioning devices to pad bony
prominences

o Relieve heel pressure in bed

e Maintain HOB at lowest possible
elevation

e Use lifting devices

o Involve/educate resident, family
and staff in PREVENTION BASICS.

DO NOT

e Use hot water

e Use donut-type devices

e Massage skin over bony prominence

© Copyright Pacent/LTC Professionals 2012

DO:

e Notify physician to obtain
diagnosis/orders

e  Notify family and/or
Representative, Designee etc.

e  Start weekly wound round and
documentation

e  Complete Braden and collect
comprehensive risk data

e  Complete Tissue Tolerance
observation

e  Consult with Dietary & Therapy
departments as necessary

e  Protect heels from pressure
(pillow prop or lift boots)
Evaluate bed & w/c surface
Develop Care Plan for Skin
Integrity

(] Start PREVENTION BASICS

DO:

o Notify physician to obtain
diagnosis/orders

e Notify family and/or
Representative, Designee etc.

e Start weekly wound round and
documentation

e Complete Braden and collect
comprehensive risk data

e Complete Tissue Tolerance
observation

e Consult with Dietary & Therapy
departments as necessary

e Protect heels from pressure
(pillow prop or lift boots)

e Evaluate bed & w/c surface

e Develop Care Plan for Skin
Integrity

Start PREVENTION BASICS

DO:

e Notify physician to obtain
diagnosis/orders

e Notify family and/or
Representative, Designee etc.

e  Start weekly wound round and
documentation

e  Complete Braden and collect
comprehensive risk data

e  Complete Tissue Tolerance
observation

e  Consult with Dietary & Therapy
departments as necessary

e  Protect heels from pressure
(pillow prop or lift boots)

e  Evaluate bed & w/c surface

e  Develop Care Plan for Skin
Integrity

Start PREVENTION BASICS

STANDING ORDERS:

If awaiting Physician/NP topical

treatment orders use the following

STANDING ORDER PROTOCOL (SOP)

until order is obtained.

STAGE 1 SOP:

1) Monitor area

2)  Protect skin from
moisture/incontinence with
barrier ointment

TOPICAL & DRESSING SUPPLIES
(see back of card for clinic/facility
specific brands)

*DO NOT use Hydrocolloid dressings
or transparent films on infected
wounds.

**DO USE SILVRSTAT gel in place of
Hydrogel whenever infection is
possible, suspected or present.

(See STANDING ORDERS for
ARTERIAL and VENOUS WOUNDS
on back of card.)

STANDING ORDERS:

If awaiting Physician/NP treatment
orders use the following STANDING
ORDER PROTOCOL (SOP) until order
is obtained.

STAGE 2 SOP:

Cleanse with sterile water or peri-
wash initially & at each dressing
change

Protect peri-wound (skin
sealant/barrier)

NO DRAINAGE

Apply SILVRSTAT** to wound base
g3 days with cover dressing

OR

3b) If wound needs protection from
incontinence use Hydrocolloid* q3
days & PRN

DRAINING
Apply adhesive foam QD
OR

4b) If wound has depth loosely fill
with lightly moist sterile gauze and
cover dressing QD

STANDING ORDERS:

If awaiting Physician/NP treatment
orders use the following SOP until
order is obtained.

STAGE 3 & 4 SOP:

1) Cleanse with sterile water
initially & at each dressing
change

2) Protect peri-wound (skin
sealant/barrier)

NO DRAINAGE

3) Apply SILVRSTAT** to wound
base QD with cover dressing
OR

3b) If wound needs protection
from incontinence use
Hydrocolloid* q3 days & PRN

DRAINING
4)  Apply adhesive foam QD
OR

4b) If wound has depth layer
Calcium Alginate in or over slough
area before applying SILVRSTAT,
loosely fill with lightly moist sterile
gauze and cover apply cover
dressing QD

DEFINITION: UNSTAGEABLE

WOUNDS are all wounds that are
covered by Eschar or slough or caused
by disease trauma/BURNS.

DO:

Notify physician to obtain
diagnosis/orders

Notify family and/or
Representative, Designee etc.
Start weekly wound round and
documentation

Complete Braden and collect
comprehensive risk data
Complete Tissue Tolerance
observation

Consult with Dietary & Therapy
departments as necessary
Protect heels from pressure
(pillow prop or lift boots)
Evaluate bed & w/c surface
Develop Care Plan for Skin
Integrity

Start PREVENTION BASICS

STANDING ORDERS:

If awaiting Physician/NP treatment
orders, use the following SOP until
order is obtained.

INTACT BLACK HEEL SOP:

1) Relieve pressure (pillow, prop etc.)

2) Leave intact unless S/S of infection

3) Cover with DRY gauze

MACERATION/

EXCORIATION/EDEMA SOP:

1) Cleanse w sterile water or peri-
wash

2)  Apply barrier ointment following
each episode of incontinence

3) If edema is suspected cause call
physician immediately

SKIN TEARS SOP:

1) Cleanse w sterile water or peri-
wash

2)  Apply thin layer SILVRSTAT** |et
dry BEFORE

3)  Appling Steri Strips or cover with

transparent film*. Change g5 days
or PRN for dislodgement or
leakage

Copyright 2012. LTC Professionals, PLLC




LTC Professionals STANDARD SNF WOUND CARE PROTOCOLS®

UNSTAGEABLE, DISEASE &
TRAUMA WOUNDS

PRODUCT TYPES &
CATEGORIES (9)

PRODUCT BRANDS &
OPTIONS (18)

PRODUCT
PHOTOS

START STANDARD DOs w PREVENTION BASICS

STANDING ORDERS:
If awaiting Physician/NP treatment orders, use the
following STANDARD SOP until order is obtained.

DIABETIC WOUNDS SOP:
1) Cleanse w sterile water or peri-wash
2)  Fill wound depth with SILVRSTAT**
3) Cover with transparent film* or
Hydrocolloid* Change g3 days
IF DRAINING
3b) Cover with foam and change QD

BURNS sOP:
4) Relieve pressure (pillow, prop, fluidized
mattress etc.)
5) lIrrigate burn are with sterile water
6) Apply SILVRSTAT to burn area
7) Cover entire area with moist dressings OR
sterile gauze dampened with SILVRSTAT
8) Assess pain level, administer pain meds PRN
9) Change g3
IF DRAINING
6b) change dressings QD

ARTERIAL WOUND SOP:

1) Cleanse with sterile water or peri-wash

2)  Apply SILVRSTAT** over wound surface

3) Cover wound with moist non-adherent pads
or dressings

4)  Assess pain level, administer pain meds PRN

5) Secure dressing using gentle tension, with
gauze, cloth or paper tape

6) Change q3 days
IF DRAINING
6b) change dressings QD

VENOUS WOUND soP:

1) Cleanse with sterile water or peri-wash

2)  Apply SILVRSTAT** over wound surface

3) Cover wound with moist non-adherent pads
or dressings

4)  Assess pain level, administer pain meds PRN

5)  Secure dressing using gentle tension, with
gauze, cloth or paper tape

6) Elevate leg as long as tolerated by patient
BID

7) Change g3 days
IF DRAINING
7b) change dressings QD

WOUND CLEANSING

Irrigation/Peri-wash

Sterile Water (B BRAUN); Peri-Wash
(Convatech)

Tegaderm Transparent Dressing (3M);
TRANSPARENT FILM OpSite (Smith & Nephew)
HYDROGEL SILVRSTAT** (ABL Medical)

Tegaderm Hydrocolloid Thin (3M);
HYDROCOLLOID DuoDERM Extra Thin (Convatec)

Allevyn Non-adhesive or Allevyn
FOAM Adhesive (Smith & Nephew); Tegaderm

Foam Adhesive (Smith & Nephew)
CALCIUM ALGINATE Sorbsan (Mylan-Bertek); Algisite M

(Smith & Nephew)

COVER DRESSINGS

Tegaderm+Pad (3M);Non-Adherant Pads
(Kendall); Telfa Island Dressing (Kendall)

BARRIER OINTMENTS

Calmoseptine; Cavilon (3M)

SKIN SEALANT

Cavilon (3M); Skin Prep (Smith &
Nephew)

© Copyright Pacent/LTC Professionals 2012

Copyright 2012. LTC Professionals, PLLC




Standing House and Protocol Check list Order

Standing House Orders

Blood Sugar Management Protocol

Bowel protocol

I:I Bladder Management Protocol

IV Line Management Protocol

After Hours INR Coverage Protocol

Wound Care Protocol

Provider Signature: Date:

Patient name/Sticker

Room: DOB:

Nurse Review___ (Initials)
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STANDING ORDERS for TRANSITIONAL CARE

The following standing orders are applicable for patients of medical teams in
designated transitional care centers. These orders are to be used instead of
facility standing orders. When any standing orders are initiated by facility
staff, results are to be communicated to the NP/MD the next working day.

1.
2.

Discontinue standing house orders from previous facility

After business hours and all day on weekends and holidays, contact the on-call

staff with:

e (ritical patient care issues that need to be addressed prior to the next NP/MD
visit

e (larification of admission orders that represent critical concerns

Otherwise contact the primary care team on the next business day for all other

concerns

Admission to Facility

Diet

Initial vitals, including HEIGHT AND WEIGHT documented in the chart
Daily vital signs (TPR, BP and O2saturation) for 3 days
Weekly weights for patients without CHF unless
directed
For patients with CHF

e Daily weights

e (all for weight gain >2.5# in 48 hours or 5 # above

admission weight

e Assess lung sounds, peripheral edema, and respiratory
effort daily

Physical therapy, Occupational therapy and/or Speech therapy to
evaluate and treat as indicated

Administer facility mental status testing and PHQ9

section of the MDS.

Administer two-step Mantoux unless history of TB or

positive PPD.

If PPD has been positive or contraindicated, a negative chest x-ray within three
months in advance of admission or within 72 hours after admission is required.
Fax results to NP/MD next business day unless results are abnormal. Obtain copy
of CXR report to document “active TB negative” status.

May administer influenza vaccine to patients who have not already received it
unless contraindicated (i.e., temp> 100° F, allergy to eggs or influenza vaccine),
per CDC guidelines.

May administer Pneumovax to patients that have not already received it

unless contraindicated, per CDC guidelines.

When specific diet orders are not present, the nurse or dietitian may
initiate a diet that conforms to the facility's dietary options and best
meets the patient's needs

May change diet to house equivalent
2 Gm sodium diet for all admissions with CHF as an active ]diagnosis\[su

If patient has a feeding tube, administer 150 ml free water q 8 hours via
feeding tube unless directed otherwise
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Medications

Initiate self-administration of medication (SAM) evaluation when there is a question

regarding the patient's ability to self-administer meds; include Lovenox, insulin and blood
lucose

lgDatient may keep multi-dose inhalers, nitroglycerin tablets and eye drops at bedside

for SAM after patient demonstrates ability to safely self-administer the specific

medication.

Comfort

e Acetaminophen 650 mg Q 4 hours PRN pain not to exceed 3000mg of

acetaminophen in 24 hours
o (notfever - call NP/MD for all new fever episodes)
o All patients -acetaminophen not to exceed 3 grams per 24 hours regardless
of admission orders

e Cepacol (or therapeutic equivalent) (regular or sugar free) 1 lozenge dissolved
in mouth g 2 hours PRN for sore throat

e Apply ice for 20 min qid PRN to injuries with inflammation

e Preparation H or Anusol ointment (or therapeutic equivalent) per package
instructions PRN after bowel movement for hemorrhoid pain

e Lidocaine 1% 1.8 ml as a diluent with IM Rocephin PRN for local anesthesia

Respiratory

e Guaifenesin (plain) 2 tsp PO q 6 hours PRN for upper respiratory symptoms
(cough, runny nose, sore throat, nasal congestion) (expectorant)

e Albuterol 2.5 mg NEB x one dose PRN for dyspnea or wheezing AND call
NP/MD with a nursing assessment

e (02 vianasal cannula 1-4 L per minute PRN for dyspnea, hypoxia (02 saturation
<88%) or acute angina LAND call NP/MD with a nursing assessment]s2]

e May initiate 02 weaning per nursing judgment to keep 02 sats >88%; monitor 02
saturations q shift X 3 days after oxygen is discontinued, including one 02
saturation during night-time sleep In patients with a tracheostomy, initiate trach
care per facility protocol, suction PRN, and use a trach dome when 02 is indicated

Cardiovascular

e Nitroglycerin 0.4 mg SL PRN for chest pain or other signs/symptoms of acute
angina; may repeat q 5 minutes x 2

e If chest pain/acute angina is not relieved after two doses of nitroglycerin,
call 911 unless contrary to advanced directives; notify NP/MD
immediately.

Indigestion

e Antacid (facility stock) 30 ml PO qid PRN

Note -magnesium-based products are contraindicated for renal

patients Tums (or therapeutic equivalent) 500 mg 1 tab PO

(chewable) qid PRN

Sleep
e Institute 3 day sleep record by nursing staff
Cerumen
e Debrox or mineral oil 3 drops to affected ear bid x 3 days
e (Gently irrigate affected ear canal with tepid H20 on 4th day

e Repeatxlifindicated and update NP/MD

MD/NP provider
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Blood Sugar Management Protocol

e [nitiate meal time and bedtime blood glucose (BG) monitoring upon admission
X 7 days for ALL diabetic patients unless admitting orders specify ]otherwise\[ss}

e Notify NP/MD if two blood glucose results are < 70 or > 400 in a 24 hr period
and/or condition change. If no condition change notify during next business day.

e Ifnot specified: no coverage with insulin at HS
Hyperglycemia (BG > 200)

e Administer NovoLog insulin < 15 minutes before the meal due to rapid onset of action
Use the following sliding scale when a sliding scale is ordered but dose is not
specified.

Blood glucose > 450 12 units subcutaneously (sc)
Blood glucose 400 -450 10 units sc

Blood glucose  350-399 8 units sc

Blood glucose 300 -349 6 units sc

Blood glucose  250-299 4 units sc

Blood glucose  200-249 2 units sc

Blood glucose <200 0 units

Hypoglycemia (BS < 70)
e If patient is symptomatic, conscious, and able to swallow or has a feeding tube:
e Administer 6 oz. fruit juice, milk, regular pop, or other high carbohydrate
beverage (i.e, Ensure, Boost) orally or via feeding tube
e Repeat BG after 10 minutes; if < 70, repeat above intervention
e Repeat BG again in 10 minutes; if< 70 and equipment is determined
to be functioning accurately, administer tube of Glucose Gel
e IfBGremains < 70 on a fourth test, notify NP/MD
e I[f patientis unresponsive or unable to swallow and does not have a feeding
tube: o Administer Glucagon 1 mg IM
e Repeat BG after 10 minutes; if < 70 and patient still unresponsive, repeat
Glucagon and notify NP/MD immediately.
Call 911 while waiting for NP/MD response.
If BG remains < 70 but patient is conscious, initiate interventions for the
conscious patient
e Communicate occurrence of any hypoglycemic event to NP/MD the next
working day

MD/NP provider
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Bowel Management Protocol

Bowel: Diarrhea

Stop all cathartic (constipation) related meds and
observe If diarrhea continues:

Send stool specimen for C. diff toxin A and
B

Initiate clear liquid diet for 24 hours
Notify NP/MD of the change in condition

Bowel: Constipation

Perform rectal check for impaction

Encourage 2,000 ml daily fluid intake unless
contraindicated

Dietary to initiate high fiber diet or supplements

Order: Senna S 1 tab po bid prn

If no BM x 1 day then schedule Senna S 1 tab po bid

If no BM x 2 days start Miralax 17gm po q d

If no BM x 3 days then Bisacodyl suppository 10 mg PR every 3 days PRN

Fleets enema PR every 3 days PRN if no results from suppository, do not use in
renal failure or renal insufficiency)

MD/NP provider
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Bladder Management Protocol

e Discontinue urinary catheter unless the admitting H & P indicates a diagnosis of
neurogenic bladder, prostate hypertrophy with obstruction or urinary retention. If
placed for wound management call before removing.

e After removing the catheter:

e Assess voiding q 6 h with bladder scan or history

e If PVR is > 250 cc on scan, no voiding in 6 hours, nursing assessment by
palpation of full bladder, or patient uncomfortable: straight catheter

Ok to use lidocaine jelly 2% catheter lubricant
Continue striaght catheter q 6 hrs until patient voiding spontaneously

e (Care of the indwelling catheter

e Do notirrigate

e Change chronic catheter q month, use same catheter and balloon size that
patient has had placed previously

e (Change catheter bag q week

e Change PRN for leaking or decreased urinary output with similar
sized catheter Change catheter and tubing prior to obtaining a
UA/UC

e Ensure bag is not touching the flow

e May attach leg bag when patient is up, reattach straight drainage when in bed

MD/NP provider
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IV Line Management Protocol

¢ Initiate routine IV line and site care per facility protocol

e May replace peripheral line per facility protocol or pm for site
infiltration or phlebitis

e May DC PIV site if no indication for use. DO NOT remove PICC
or central lines without consulting MD/NP.

e PICC line to be used for all antibiotics greater than 5 days

e PICC line insertion by IV team

e CXR for placement

e Once placement confirmed by IV nurse or provider may use for
infusion

e OKto use PICC line for blood draws

e Flushes per Pharmacy or facility IV protocol

MD/NP provider
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After Hours INR Coverage

WEEKENDS and AFTER 5:00 PM INR Protocol

Coumadin Management-DVT or PE or CVA or A fib
INR Goal 2.0-3.0

INR <2.0 Call on-call for further directions
INR 2.0-3.0 Give same Coumadin dose-Notify primary MD/NP for
further INR/Coumadin orders.
INR 3.0-5.0 Hold dose of Coumadin-Check INR in AM, call primary
MD/NP with results (on-call staff if primary MD/NP is not available) for
INR/Coumadin orders.
INR >5 Call on-call staff for further directions.

*If INR draw is missed give same dose of Coumadin, check INR in the morning

WEEKEND and AFTER 5:00 PM INR Protocol

Coumadin Management-Joint Replacement Prophylaxis
INR Goal 1.8-2.5
INR <1.8 Call on-call staff for further directions

INR 1.8-2.5 Give same Coumadin dose-Notify primary MD/NP in the AM (on-
call staff if primary MD /NP not available) for further INR/Coumadin orders.

INR 2.5-5.0 Hold dose of Coumadin-Check INR in AM, contact primary MD/NP
with results (on-call staff if MD/NP not available) for INR/Coumadin orders

INR >5.0 Call on call staff for further directions

*If INR draw is missed give same dose of Coumadin, check INR in the morning

WEEKEND and AFTER 5:00 PM INR Protocol

Coumadin Management-Mechanical Heart Valve
INR Goal 2.5-3.5

INR <2.5 Call on-call staff for further directions
INR 2.5-3.5 Give same Coumadin dose-Notify primary MD/NP in the AM (on-
call staff if primary MD /NP not available) for further INR/Coumadin orders.
INR 3.5-5.0 Hold dose of Coumadin-Check INR in AM, contact primary MD/NP
with results (on-call staff if MD/NP not available) for INR/Coumadin orders.
INR >5.0 Call on-call staff for further directions

*If INR draw is missed give same dose of Coumadin, check INR in the morning

MD/NP provider
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LTC Professionals STANDARD SNF WOUND CARE PROTOCOLS®

PREVENTION BASICS STAGE 1 or DEEP TISSUE INJURY STAGE 2 STAGE 3 & 4 UNST
(Intact Skin) (Pressure Sores) (Pressure Sores)
Do: DO: DO: DO: \[/’\f(’):{mg:
¢ Complete Braden & Comprehensive e Notify physician to obtain diagnosis/orders | e Notify physician to obtain e Notify physician to obtain Eschar on
Assessment e Notify family and/or Representative, diagnosis/orders diagnosis/orders trauma/l
e Reposition at-risk residents per individual Designee etc. * Notify family and/or Representative, *  Notify family and/or Representative,
sitting and lying intervals e  Start weekly wound round and Designee etc. Designee etc. DO:
; o . ; documentation e Start weekly wound round and e  Start weekly wound round and e  Noti
o Daily skin inspections with cares e  Complete Braden and collect documentation documentation e  Noti
e Weekly skin inspections by LPN or RN include comprehensive risk data e Complete Braden and collect e  Complete Braden and collect Desi
measurements e  Complete Tissue Tolerance observation comprehensive risk data comprehensive risk data e  Star
e Minimize exposure to moisture (incontinence, | ® gonsult with Dietary & Therapy . Complete'Tissu'e Tolerance observation . Complete'Tissu'e Tolerance observation doct
L . epartments as necessary e Consult with Dietary & Therapy e  Consult with Dietary & Therapy e Con
perspiration, drainage etc.) e  Protect heels from pressure (pillow prop or departments as necessary departments as necessary risk
e Moisturize dry skin lift boots) e Protect heels from pressure (pillow prop e Protect heels from pressure (pillow prop | 4  copy
e Minimize shear and friction through (proper *  Evaluate bed & w/c surface ) or lift boots) or lift boots) e Con
positioning, transferring & turning e  Develop Care Plan for Skin Integrity e Evaluate bed & w/c surfape . e  Evaluate bed & w/c surche ' dep:
. . A . e  Start PREVENTION BASICS e Develop Care Plan for Skin Integrity . Develop Care Plan for Skin Integrity ° Prot
techniques, protective dressings, skin sealants Start PREVENTION BASICS Start PREVENTION BASICS lift b
or corn starch) STANDING ORDERS: . Eval
e Use moisture barriers If awaiting Physician/NP topical treatment STANDING ORDERS: STANDING ORDERS: va
. A orders use the following STANDING ORDER If awaiting Physician/NP treatment orders If awaiting Physician/NP treatment orders e Dev
e Consult with Dietary and Therapy PROTOCOL (SOP) until order is obtained. use the following STANDING ORDER use the following SOP until order is obtained. | Start PRE
departments to enhance care continuity STAGE 1 SOP: PROTOCOL (SOP) until order is obtained. STAGE 3 & 4 SOP: . o STANDIN
e Pay attention to nutrition & hydration 1) Monitor area STAGE 2S0P: ) 1) Cleanse with sterile water initially & at | |f awaitin
e Facilitate mobility through activity, ROM 2)  Protect skin from moisture/incontinence Cleanse with sterile water or peri-wash each dressing change the folloy
. e with barrier ointment initially & at each dressing change 2) Protect peri-wound (skin
exercises and positioning Protect peri-wound (skin sealant/barrier) sealant/barrier) INTACT
e Use pressure reduction devices in bed, chair TOPICAL & DRESSING SUPPLIES NO DRAINAGE NO DRAINAGE 1)  Relie
and wheelchair (see back of card for clinic/facility specific Apply SILVRSTAT** to wound base g3 days 3) Apply SILVRSTAT** to wound base QD 2) Leav
« Use positioning devices to pad bony brands) ggh cover dressing with cover dressing OR 3) Cove
prominences 3b) If wound needs protection from MACER/
. . *DO NOT use Hydrocolloid dressings or 3b) If wound needs protection from incontinence use Hydrocolloid* q3 days | EXCORI/
* Relieve heel pressure in bed transparent films on infected wounds. incontinence use Hydrocolloid* g3 days & & PRN 1) Clea
e Maintain HOB at lowest possible elevation PRN DRAINING 2)  Appl
* Use lifting devices **DO USE SILVRSTAT gel in place of Hydrogel DRAINING 4)  Apply adhesive foam QD 3 efp'f;
e Involve/educate resident, family and staff in whenever infection is possible, suspected or Apply adhesive foam QD OR ) :m_em
PREVENTION BASICS. present. OR ab) If wound has depth layer Calcium
4b) If wound has depth loosely fill with Alginate in or over slough area before SKIN TE,
D (See STANDING ORDERS for ARTERIAL and lightly moist sterile gauze and cover dressing | applying SILVRSTAT, loosely fill with lightly 1) Clea
O NoT VENOUS WOUNDS on back of card.) Qb moist. sterile gauze and cover apply cover 2) App:
e Use hot water dressing QD 3) é—\ppl
e Use donut-type devices fga;r;

e Massage skin over bony prominence

© Copyright Pacent/LTC Professionals 2012
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LTC Professionals STANDARD SNF WOUND CARE PROTOCOLS®

UNSTAGEABLE, DISEASE &
TRAUMA WOUNDS

PRODUCT TYPES &
CATEGORIES (9)

PRODUCT BRANDS &
OPTIONS (18)

START STANDARD DOs w PREVENTION BASICS

STANDING ORDERS:
If awaiting Physician/NP treatment orders, use the following
STANDARD SOP until order is obtained.

DIABETIC WOUNDS SOP:

1) Cleanse w sterile water or peri-wash

2)  Fill wound depth with SILVRSTAT**

3) Cover with transparent film* or Hydrocolloid* Change q3
days
IF DRAINING
3b) Cover with foam and change QD

BURNS sOP:
4) Relieve pressure (pillow, prop, fluidized mattress etc.)
5) Irrigate burn are with sterile water
6) Apply SILVRSTAT to burn area
7) Cover entire area with moist dressings OR sterile gauze
dampened with SILVRSTAT
8) Assess pain level, administer pain meds PRN
9) Changeq3
IF DRAINING
6b) change dressings QD

ARTERIAL WOUND SOP:

1) Cleanse with sterile water or peri-wash

Apply SILVRSTAT** over wound surface

Cover wound with moist non-adherent pads or dressings
Assess pain level, administer pain meds PRN

Secure dressing using gentle tension, with gauze, cloth or
paper tape

Change q3 days

IF DRAINING

6b) change dressings QD

VENOUS WOUND SsoP:

1) Cleanse with sterile water or peri-wash

2)  Apply SILVRSTAT** over wound surface

3) Cover wound with moist non-adherent pads or dressings
4)  Assess pain level, administer pain meds PRN

5)  Secure dressing using gentle tension, with gauze, cloth or

ub wN
—_————

)

paper tape

6) Elevate leg as long as tolerated by patient
BID

7) Change g3 days
IF DRAINING

7b) change dressings QD

WOUND CLEANSING

Irrigation/Peri-wash

Sterile Water (B BRAUN); Peri-Wash (Convatech)

Tegad T t Dressing (3M); OpSit
TRANSPARENT FILM Tegaderm Transparent Dressing pSite
HYDROGEL SILVRSTAT** (ABL Medical)
HYDROCOLLOID ﬁig:c(ig;:\v:tyedcr)ocolloid Thin (3M); DuoDERM Extra
All Non-adhesi All Adhesive (Smith
FOAM & I\(i:;z’)rf‘lev(v))r;| 'I?egae;:e‘:‘?nolsoars‘:\y;hesivzs(“slre;lgﬂrlné
Nephew)
Sorbsan (Mylan-Bertek); Algisite M (Smith &
CALCIUM ALGINATE N‘;L;:;‘v) ylan-Bertek); Algisite IV {Smi
COVER DRESSINGS Tegaderm+Pad (3M);Non-Adherant Pads (Kendall);
Telfa Island Dressing (Kendall)
BARRIER OINTMENTS Calmoseptine; Cavilon (3M)

SKIN SEALANT

Cavilon (3M); Skin Prep (Smith & Nephew)
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